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(The following samples was/were submitted and identified by/on behalf of the client as) :

b & A% (Sample Description) :  PMMA SHEET

Y #F B #7 (Sample Receiving Date) : 2015/08/17

)X P (Testing Period) : 2015/08/17 TO 2015/08/21

A B (Sample Submitted By) : FEMB T ERMGARNSE (YEU SHENG PLASTIC INDUSTRIAL CO.,LTD)
WK & L (Test Results) : A TFT—HE (Please refer to next pages).

Ray Changﬁ’h.D. / Mana
Signed for and on behalf
SGS Taiwan Limited
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M K (Test Results)

) 2X 21z (PART NAME) NO.1 : 58] PVMMA SHEET (TRANSPARENT PMMA SHEET)
% ¥ K7 5% A | R
(Test Items) (Unit) (Method) R AL (Reenlit)
(MDL) NO.1
B % / Halogen
B % (#) / Halogen-Fluorine mg/kg |%#BS EN 14582:2007, WA&ETF BT 5 50 n.d.
(F) (CAS No.: 014762-94-8) M. / With reference to BS EN
14582:2007. Analysis was performed by
IC.
8% (#) / Halogen-Chlorine mg/kg | %#BS EN 14582:2007, WR&:F B H 1k o 50 n.d.
(C1) (CAS No.: 022537-15-1) M. / With reference to BS EN
14582:2007. Analysis was performed by
1C.
B % (%) / Halogen-Bromine mg/kg |4#BS EN 14582:2007, VA&ET BT 4 50 n.d.
(Br) (CAS No.: 010097-32-2) M. / With reference to BS EN
14582:2007. Analysis was performed by
I1c.
B#% (#) / Halogen-Todine mg/kg |Z#BS EN 14582:2007, wA#:F BT 5 50 n.d.
(I) (CAS No.: 014362-44-8) M. / With reference to BS EN
14582:2007. Analysis was performed by
1E:
#HiE(Note)
1. mg/kg = ppm; 0.1wt% = 1000ppm
2. n.d. = Not Detected (Fitd)
3. MDL = Method Detection Limit (7 {8 i8)4%FR4E)
‘;Ii'rr]uds ?;cggg?é rl]?cl?cs)lr.];gtb otc'L?n Sgtrgpglr}g subject to its General Conditions of Service printed overleaf, avallable on request or accessible at _ﬂ;ﬂﬂw_&_@nﬂ_/e_rﬂ_gr_mg;a_ngm_a_&g_
ject to Terms and Conditions for Electronic Documents at -and- - Attention is drawn to

the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reﬂects the Company’s findings at the time
of its intervention only and within the limits of Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from
exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized
alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results
shown in this test report refer only to the sample(s) tested.

SGS Taiwan Ltd. | No.B1, Kai —Fa Road, Nanzih Export Processing Zone, Kaohsiung, Taiwan / & 22 T A 4F he T K © & B8 346158
& B SR AL H AL A TR 3] 1 1 (886-7) 301-2121 f (886-7) 301-0867 WWW.Sgs.tw
Member of SGS Group

QOO




e
Test Report
FERBBTERSARR I
YEU SHENG PLASTIC INDUSTRIAL CO.,LTD

T8 B I W LA —A7355
NO.35, SHENGLI 1ST ST., RENDE DIST., TAINAN CITY 717, TAIWAN (R.0.C.)

%55 (No.) : KA/2015/81107 B #i(Date) : 2015/08/21 H$(Page) : 3 of 4

W&o A4E / Analytical flow chart of halogen content

1) @EAE : #%d/ Name of the person who made measurement: Jean Hung
2) #R & F A Fk1a 4/ Name of the person in charge of measurement: Ray Chang

HEbBRRERE /

Sample picture and report number

!

Hodb il I/ otk /
Sample pretreatment/separation

!

AERAME BRI T /
Weighting and putting sample in cell

:

BRI TR
Oxygen Bomb Combustion / Absorption

!

WFEEE M /

Dilution to fixed volume

.

T RATROAT /
Analysis was performed by IC
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(The tested sample / part is marked by an arrow if it's shown on the photo.)

KA/2015/81107

** 4R A4 B (End of Report) **
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